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PARTS LIST

Important—Some parts shown below may not be available as
replacement parts. Refer to service kit drawings enclosed.

Part No.

99497

99603

99611

94376

99638

99228

99747 (chromed)
97617

992143

993109

Description

RUNNER GUIDE - T/K

HEX HEAD CAP SCREWS 5/16-18 x 1 1/2 GRADE 5
HEX HEAD CAP SCREWS 3/8-16 x 2 t/2 GRADE §
LOCK WASHER - 1/2°

ROLL PIN 5/16 x 3/4

ASSEMBLY - 10 LB TOF WEIGHT

ASSEMBLY - 10 LB TOP WEIGHT

RETAINER

BUSHING

10 LB WEIGHT - CORELESS, BLACK

993112 (chromed) 10 LB WEIGHT - CORELESS, CHROME

992492

99265
09242
95661
99346
99630
99717
99489

98338

99620
99640
99605
99720
99711
99498
993209
99654
99475
99249
99662
99435
99396
52222
99663
99704
99719
98333
99474
98341
99471
99652
99468
92498
99612
99397
94213
99702
99415
99277
99604
99309
99326
99729
99248
98245
98266
99314
94361
99649
99247

T/K ARM LEG ASSEMBLY
(INCLUDES {TEMS: 14, 18, 43, 45, 50, 53, 54, 55. 62, 63, 64, 65, 67, 69,
73, 74, 79, 80)

RUBBER DONUT - 1 1/16

WELDMENT BOTTOM RUNNER GUIDE BRACKET
SCREW 5/16-24 x 1 3/4 HEX HEAD CAP GRADE 5
WELDMENT - PULLEY WHEEL

SHOULDER SCREW 5/8 x 1 1/4

PULLEY BRACKET - #2079

CABLE ASSEMBLY - T/K

LONG OR SHORT

T/K LONG CABLE - REPAIR PACK

(INCLUDES ITEMS 4, 17, 58, 59, 60, 81, 82)

HEX LOCK NUT 5/16 x 18

ROLL PIN 5/16 x 1 3/4

HEX HEAD CAP SCREW 5/16-18 x 2 1/4 GR 5
DECAL - NECK LEVER ARM
BUMPER - LEVER ARM

Z - BRACE

SELECTOR SHAFT - PREDRILLED

SHOULDER SCREW 1/2 x 3 1/4
WELDMENT - NECK LEVER ARM
SELECTOR KEY

NUT 5/16-24 HEX LOCK

ROLLER SHAFT

ASSEMBLY - WRIST ROLLER

WASHER 3/4 x 2 1/2 NYLON

SCREW 3/8-16 x 2 HEX HEAD CAP GRADE 5
FRAME

TOP RUNNER GUIDE BRACKET
ASSEMBLY-HEAD HARNESS

WELDMENT - WRIST ROLLER/HAND GRIPPER TUBE BRACE
EXTENSION SPRING

WELDMENT - MAIN FRAME

HEX HEAD CAP SCREW 3/8-16 x 1 1/2 GRADE 5
ASSEMBLY - T/K BOARD

SCREW 1/4-20 x 2 1/2 HEX HEAD CAP GRADE 5
SCREW 3/8-16 x 2 3/4 HEX HEAD CAP GRADE 5
ASSEMBLY - HAND GRIPPER

NUT 3/8-16 UNC-2A TORK-LOK

TUBE - WRIST ROLLER/HAND GRIPPER MOUNT
PLASTIC PLUG - 17 ROUND

PULLEY BRACKET #2053 A

HEX HEAD CAP SCREW 5/16-18 x 2 GRADE 5
PLASTIC PLUG 1 1/2" SQUARE

RETAINING RING

WHEEL - T/K

CAP - GLIDE

RUBBER GLIDE - REPAIR PACK (INCL. ITEMS 53, 54, 55)
RECESS BUMPER - GLIDE

HEX HEAD SELF TAP SCREW 5/16-12 x 3/4 TYPE B
LOCK WASHER 1/4 SPRING, MED.

HEX HEAD CAP SCREW 1/4-20 x 2 1/4 GRADE 5
CLEVIS - FLAT



